


SITE PREPARATION

Level the ground surface.

i @K

v \\%

o® = ®

Before installation, please measure the ground with a tool and make sure the
ground is level before installation.

BEFORE STARTING ASSEMBLY

Remove all of the pieces from the 7 packages and spread them out on the ground.
Before installation, please check the type and quantity of parts first.

It is recommended to use a clean work surface to spread the parts out and for
pre-assembly steps. Review all instructions before you begin, continue to refer to
instructions during assembly.

Be sure to follow all steps thoroughly.

Please prepare these components in advance at the beginning of each stage.

02



REQUIRED TOOLS

1700 o

CAUTION

Some parts have steel edges. Please be careful when handling components.
Always wear work gloves, eye protection and long sleeves when assembling

or performing any maintenance on your shed. Do not attempt assembly on days
with strong winds or low temperatures.

Requires two people and takes 3-4 hours for Installation.

Recommended to wear gloves to avoid scratches.
Please read the manual carefully before installation.

03



)]
-
o
<
o
o
@)
@)
—
LL

A4 X1

A3 X2

n
=
ad
<
al
—
-
<
=

&
AV

i’;}

B4 X1

B3 X4

B2 X9

Bl X1

04



WALL PARTS
/ff ol i ﬂ 1 “
| U |l

B5S X1 B6 X1 B2-1 X12 B2-2 X2

'@

:
‘!}i’.

B2-3 X4 B2-4 X2

WINDOW PARTS

V7 7
V7 7
==

W1 X8 W2 X4

05



ROOF PARTS

El X2

E2 X3

CL X2 CR X2 DD X1

D2-2 X4

D2-4 X2 D2-3 X4 E2-1 X3
DOOR PARTS

DL X1 DR X1 DF X2 DZ X2

06




ACCESSORIES

=4 = @pes)

M4*10

(4pcs)
M4*16

DH1 X2 DH2 X2 DG X2 DS X1
DC X1 DDZ X2 E3 X2 E4 X4
B @
CRI X2 D4 X16 A5 X2
<=0 7

(o !w

Al-1 X1 B1-1 X2 D2-5 X2 D2-6 X8
Q

M6 X59 Z6 X12

07




SCREW

— ———
192 pcs 228 pcs
SP6-15 M6*15 SP6-20 M6*20
| — o
26 pcs 4 pcs
SP6-25 M6*25 M6-10 M6*10
[ |] )
28 pcs 26 pcs
M6-15 M6*15 M6-55 M6*55
| — ® I
18 pcs 2 pcs
SPF6-20 M6*20 SF4-15 M4*15
=  —
11 pcs 8 pcs
M5-8 M5*8 M5-12 M5*12

08



S
NTENT
coO

033:3:3:3:::3:3:
‘0‘0‘0‘0‘0‘0‘0‘0‘ S
%’o‘o’o‘o‘o‘o‘o‘o
%‘0‘0‘0’0’0‘0’0‘0
‘o‘o’o‘o’o‘o‘o‘o‘o‘o
%%%%%%%%%% >
%’0‘0’0‘0’0‘0’0‘0‘9
‘0‘0’0‘0’0‘0’0‘0’0‘
%‘0‘0‘0‘0‘0‘0‘0‘0
%‘o‘o’o‘o‘o‘o“,
‘o‘o‘o‘o‘o‘o‘o‘g
%%%%%%‘

(!

17-32

(page)
ion

tio

C

ru

tinst

ar

Il P

a

(Y,

o=

:
5

‘:&:‘:i‘g{
“““
&:\:t
»*‘X‘:z“: :t‘

L2 o0

)

¢ @‘ofz,o/qo’o,»»f
27 ooo¢¢o¢o,ooo¢o
o,%ooo/oyooo,q o’oo,‘/o/,o
/£ 70» o«o’oo,yoo/oy/oyo/o
5 07/7/»90/0 20
2 z;z:zoo’zzooo 22
25 7
) 0/.00
10048

22
22 e
9 /06:/ LAz
0o,
»»
R
Z oe%eet

-45
Eﬁzge)

ion
tio
C

ru
tinst
ar
£p

(@)
Ro

v§;0

2

—;fig‘:’t‘é“‘
::x::zz“
a::rr‘
f.‘zi‘:‘tg‘ = =
4\, >

K> 2 22>

/000 LZ

K

-50
16

(page)
ion

tio

C

ru

tinst

r

Pa

or

Do

09



N
al
LL
-
p)




4
al
LL
T
V)]




O
al
LL
-
p)




RN
,./ __,v \"“A“
O



f/%xwmwx
Y
R

m,
000\0? '<
7 Q

'

STEP 10

L
00
BXERRY
R0
R0
RGBS
S
0K
R
XK

0&90 @x
00%00 0%2
00K
A?"K‘@w
) XA
R
AYQU




R

N
G X

X
) <

KL
AN
R

STEP 11
STEP 12

15



SPF6-20

6 pcs

STEP 13

»‘

\
AV \ u

e

/)

/N
<

g
SPF6-20

10 pcs

A

% XX
/=

7

STEP 14

\
7)
oy
/

16



LO
—
al
LL
T
p]

©
—
al
LL
T
0p)

17



=4y ..“.“..“www
= \.\%...n.n.»w».%/ 2
\‘

i PN
J|
V. ., \\/\ —/ \’ Y — //

————7\

7N
é

\\ S A ]
AVAVAVAY; /

= () 000 \/ 4,44(44@ \ \0\ 00( 40o«0«040«04040««~ ,

@ (RRRIRIRLY Ay

’ SRR =0 BRAXCAERX
RO RN

<

o

%
X

K

K

K

K

Q

/4

J

9

oo

IS99, &
QOO »40%%00%%00\“

B0 Py RRX

Q ¢

First pre-fold B1, B1 placed in a U-shaped groove on the floor,

bend 90 degrees after alignment.
below B1 are flush with the floor clips.You can use your foot to

(When installing BL, press on the top of Bl so that the clips
kick B1 flat.)

installation details in the video to avoid product damage.

\\u

o
R0

L

/ Before installation, please watch the video. Please follow the

&
e

L ¥ A

7

. - J / \ )
»‘m& \B \.\.\\ _ %W V 7/
\ = \.x
== A
4 g
& \ y
\N A\ — \
S Yk

18






20

N\l / ““ )\ = ! @ A “/,
£ =y Yy eoe
F——— K00 r— XXX
\ 332%%%% Y/ V- %%%323%%%
—_— RGBS / a%%%%o&&&o%%%:\
,,,,,,,,,,,, ,0 0‘0‘0‘0‘0‘0‘0‘ % O\ . S 000‘0‘0’0‘0’0‘0‘0‘0 0\
S 3 RO
KBS SR
o A Qs
XY % B
XXX ST
XS SSKES
\ P 4
Ky

v




Q

X0

s
== 3““"““““““““““““"““"%3\?
o $0000009999,

(¥
’x\

700 000009999999"
KRy

N
N
ol
LLl
-
p)

)
7

21



Pre-fold B4.

= = ——— 0
o= N
._mw ..... = S 0000‘000000000‘0‘00‘0‘00v b e 000000000000
e % e L

O
RRNNeaTo® = XGRS
.......................................... LR Y
— N A X
e 000N

™
N
ol
LLl
-
0p)

B0

X0

DL
XL
EOKN

= OOORKXXXARY OO
Y
00

ogyw
O
N4

" OO0

SO
0

\

22



,.. A ‘f
A) N
=1 )OOOOOOOOCOON

CRBBELEN QKL

ﬁM. ““““ 000000&&&&&’ \ mwhﬁw»;,, O \
000000 00,/ — — — 0000000000000000‘0‘0‘00 h

o
SO \
X \ = GNRN
O S
S
%9

L0
N
al
LL
-
p)

STEP 24

O

o5

)

e QOO i
=Y XX
= R

.\,ﬁ

R ,
e = W
s =

%9
G999

23



O
N
ol
LLl
-
p)

T A
| AN
D

=00
K00
BRI
=== 000
= 0000000000000000 A
=00 000000000
: XN
e 0NN
= AN
= = ) 0‘0‘0‘0‘0‘0‘0‘0’0‘0‘0 \
0%

X
"’.\\

..Wm .,,H . ‘”‘\

R

K

N
X

Y9

24



B6

Pre-fold B6.
<=

0/
)

G0N

Mﬂw HHHWV -Miyi--!w:lo
— OO ——————99900¢

= RN e 00
00%%%%%%% 00000%%%%%%‘

AN = N0
o =
=Ry N

%9,

QR

QR QN

Q

QO

e BERBS \

h

A

5O\
“///,
()

(X

RS

OSEEEEEN

" e )
0 — OO

%,

X

=)

= T OO

BOSEREEE

R0

500y =
" =000

§

K%

9

25





